2 .
Ev‘ - -
M - 1 -
' v B
\h ! Yo
- . '
‘< ., .
u ey
h - -
-1
o "
-
[
-
'
" b
\
"
i
\
A -
. b

e
. | ‘
f
af

e

" COMPACT TRACTOH

- 11124
Parts Catalog 8-3170

5-91-RP-600-212

"
.
"
-
LS
»
¢
-

-

VT e » -
5 T M -
.
b - . . - B P
- o -
- N 1 v i
: . -
+

C - SRR ALPHABETIGAL mmsx SRR R
/ S o TRACTDR L .
~ Page . Grid RIS L e . Page . Grid
Chassis and Hood .. .....:.%. " 57 AG—AS i Motton Drive .. e . 13-156 A14-B2
Customer, Assembly ..... fee. - 27 -B14 7 'Mower Deck.....nc%sven, 19-21 B6-B8
Decals ............ e ‘256 °  B12 - Mower. S'uspénsmn e e 9 A10 .
Electrical.. .. ................ 23 - B10, Steering.................. 11 - Al12
Engine and Control ......... o . 17 .B4 - Trangaxle ............ e 29 cz2 -
Hydrostatic Pump .. ....... . - 3T C4 - e T T :

5 ENGINE

- Page - . Grid . ) Page Grid
Carburetor............. ~.... =~ -37 - €10 Governor. .. ....oeriinrnann 39 ci2 I
Counterweight ............. 35 cs - i Flller .................. a9 £12.--"
EngineBlock ............... 33  C6_ -Starfter .......... e : 41 - C14

or F

1 Flywheel and Stator ...... o 35 c8: -
_é - ""
Lo
] . . " .
- .
, . ’
- i




r 4
INDEX S

Thare is an mdex at the front and rear of this catalog.
Tha front index is an aIphabatlcal index of the major
groups or assembflies. ) \ :

i
\

The rear index isa numenc-al index of the part numbers
and pages on whsch thess numbers are shown.

?

ILLUSTRATION :
|

. Each tilustration in this cataiog shows \a group of parts

or ‘components. These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in & list on the page Dpposnte of the illustration.
Next to the reference number is the part number,
description and reqmred quanity of the part shown in

- the illustration.

UAR - "Use as r'equired" indicates that the part
quantity is varishle.

NSS - “Not sold separately” indicates that the part is
only available as & component of an assembly or the
part must be purchased locally. if the part is an

- assembly component, the' description will be indented
under the assembly description in the parts list.

0O/L - “Obtain Ibcal!y"

** . “Footnotes” are added to a bart number when
more information is needed for identification. They
only relate to the part numbers indicated. = -

REF.  PART NO. DESCRIPTION

Cc 55159 CYLINDER ASSY - rear steeting
28 C~ 56208 SOCKET ASSY - rear cylinder
.2 C 55956 " PLUG - adjusting, socket assy
30 C 55957 " SEAT - socket ball
31 C 56210 SPRING - sockef
R Cc 56209 SEAT - socket spring
33 G 45175 CLAMP ASSY - socket assy
16- 836 BOLT - 1/2” x 2-1/4” N.F. hex
84 . 132 14 . PIN - cotter, 3/16" x 3"
35 C 55889 STUD - balt, socket & cylinder
. 38 13- 410 BOLT- 1/4" x5/8" N.C., hex-
37 92- 4 LOCK WASHER - 1/4" SAE

\ GENERAL INFORMATION

(5

PARTS ORDERS

All orders must include the following information:

1. Correct part number. -
Complet.e degcription of part or component.

Total quantity of each part-or: component.

»

2

3

4. Product model numbar.'
5. Al ﬁecessary Produt;t .Edentiﬁcation numbers,
6. Method }or'sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT Put ali revisions into the catalog as
$0ON as possible.

RIGHT HAND AND LEFT HAND S
IDENTIFICATION S

The words right hand (RH) and left hand {LH) as used
in this catalog indicate the direction while you are in
the operator’s seat in the normal operating position. -

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that complete assembly. See the
example..

REQ'D
.................................
..............................
........................................
.........................................
.....................................
.................................
.............................
.....................................
.................................

--------------------------------

P - e el o I N )

P R R O N L LR R ]

INGERSOLL

Ingersoll Eqmpment Co., Inc.




REF.
'/ ENGINE

REF.
STEEHING PG
FRONT AXLE ASSY

ENGINE PGy

o,
.
‘?"r'\ :
e e
5

key#

- r——————

D@~ H N

0

Printed in U.S.A.

Ed

39" LAWN TRACTOR MODEL 1112H

CHASSIS AND HOOD ASSEMBLY

part#

- £35064

Ca5065
C35066
C35067
C35068
C35069
C35070
C35071
35072
35073
£34798
35374
C35375

' Ca5076

C34997
C34814
€34817
C34798
C35077
C35078
C35079
C35080
C35081
C34848
C34794
C35082
C34794
C34834
C35083
C35377
C34834
€35083
€35379
C35087
€35088
£35089
C35090

. C350M

C35095

C35096

C35097
C35098
C35380
C35100
C35101
C34798

" C35102

C35100
C34381

-C35243

35568
C34806
C35382

¥ description

FRAME,LF MAIN PS20/F4360
FOOTPAD,LH ‘
FOOTPAD,AH =
FASTENER, RATCHET
BRKT.GRILLE, L.H.

- BRKT GRILLE R.H.
BRACKET, FRONT AXLE
SCREW, 5/16-18X.75WDFLLK
NUT, 5/16:18 HXWDFLLK

' GUIDE, BELT, RIDER
NUT, 5/16-18 REGHEXCTRLK
BOLT..625X2.180 HHSH 1/2-13NG
NUT, 1/2-13 REGHGTRLK
SCREW, &/8-16X3.00 HHC
WASHER, 291DX1.25DX.07 BELLVIL °
NUT, 3/8-16 REGHXCTRLK :
SCREW, 5/16-18X .88 HHC
NUT, §6-18 REGHEXCTRLK
GUIDE,BELT SHORT 15" WHEEL
NUT, 5/16-18 HEXJAM
NUT, 3/8-16 HEXKEPS

. CONSOLE

. RIVET, POP .187DIAX .450L.G ST -
SCREW, 5/16-18X .50 WAHHTAP _
SCREW, 1/4-20X .50 WAHHTAP
DASH
SCREW, 1/4-20X .50 WAHHTAP .
SCREW, 1/4-20X .63 HHWATAP
NUT, 1/4-20 WDFLLK TOPLOCK
DASH ‘

_ SCREW, 1/4-20X .63 HHWATAP
NUT, 1/4-20 WDFLLK TOPLOCK
HOGD
PANEL SIDE,HOOD LH
PANEL,SIDE,HOOD RH
SCREW, 10-16X_50 WAHHTAP'
CLiP, U-TYPE, TINNERMAN -

' SPRING, HOOD SINGLE CYL
ASSY GRILLE
GRILLE
LENS
DECAL, REFLECTOR,GRILLE
SCREW, #5 X .50 PLASTITE
SCREW, 1/4-10X .75PHPNTAP
BOLT, .375X .500 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
BRACKET GRILLE 2 HOL
SCREW, 1/4-10X .75PHPNTAPGR2
LANYARD,HOOD 9.16 LG H14
SCREW, 1/4-20X .62 HHC

WASHER, REGSPTLK.263X.49X.07 :

- NUT, 1/4-20 REGHEXCTRLK

SPRING, HOOD LATCH R —

T

A a

-Awsm_n(,)_nmmmw_n._n._n._n._n.[\;m_L_A..sNN.&A,AN_n_A._n._n_A._;_;_n[\;mmmm_s_n_a_smm_nud-a.-n—h—s

L
!

o
<

3]

April 1991




N
3

- 39" LAWN TRACTOR MODEL 1112 7

o . CHASSIS AND HQIIOD ASSEMBLY o
{_) g: J : . : ,,/f‘\ ‘ ST

fe | key#  parti . desaription - .

aty. .
: . : O / “
REF. : ' . . 4 : o
CUSTOMER ASSY. PG. ; "84 C35384 PLATE, SEAT | . 1
SEAT & HARDWARE [ 85 C356115 BRACKET, SEAT SUPPORT D I
; 66 C34816 BOLT, 437X .156 HHSH 5/16-18 © -2 .
| 67 C34798 NUT, 5/16-18 REGHEXCTRLK’ 2 !
P 68 C347986 . SCREW, 5/16-18X .63 HHC - Y S
I : 89 ° 34798 NUIT, 5/16-18 REGHEXCTRLK : 4
PR 70 C36112 SPRING,SEAT 2.63LG,1.450D 2
73 ; 71 © C35113. /CLAMP,SPRING 1.17°ID _ 2
: 72 C34808 ) SCREW, 1/4-20X .75 HXWATAP ~ 2 g
l 73, C36114° ~ | COVERSEAT SPRING 1.5IDX1.0LG 2
74 C35385 . / FENDER, FDR SHIFT 1
L. : - 75 34794 / SCREW,.1/4-20X .50 WAHHTAP | 4
) - 76 C34802 /  SCREW, §/16-18X1.00 HHC - 2
L¢3 . - 77 C35116° /| WASHER, FLAT .375X .88X.082 © 4 :
£ ; , 78 C34798 - NUT, 5/16-18 REGHEXCTRLK 2
: g/ / . ' 79 €35117 TRIM STRIP,BLACK 775 t
; 80 C35118 BRACKET,COVER 1
- . . 1| C35386. .  COVER PLASTIC LF HYDRO 1
65 82 .  C35i120 SCREW, 1/4-15X.44/.53 HILOHHWA 2
y ‘ .. 83 . C35113 CLAMP,SPRING 1.177ID . . - .2 .
/ v 84 C35120 SCREW, 1/4-15X.44/.53 HILOHHWA® T2
: : 85 C35122 WASHER, FLAT .281X .63X.065 * 2
-1
e]}% :
)t
' . N ;’ f | ¢ Y
. % i !
lél\HEF- | ;
i 'KEY#22 ,
# ; o
t . * ' =
fo

. : " . Printed in U.S.A. . g | + April 1991




a

- . 1] - S - ~ . , L - E . R g . .
' . + N . . o oa : . e - ' J
* - ¢ N
. . 7 .
. 1 . ] o e . . . . 9
. A . { 39" LAWN TRACTOR MODEL 1112H : :
' . - . f
. ! _ . o 4 /
L-} j \ MOWER SUSPENSION ASSEMBLY .
i . key# part# - _descripton - . . qr.
! 1 Ca35123 BRACKET,CLUT-ENGAGELEVER * : 1
i 2 035124 SCREW, 5/16-18X1,00 HHC , - 2
! 3 C34876 WASHER, FLAT 344X .69X.065 2
) - 4 C34798 NUT, 518-18 REGHEXCTRLK 2
' -5 36125 ASSY CLUTCH LEVER 1
: 6 C35126 . BEARING FL. 503IDX.6280D 1
X 7 -, €34908 PIN, HAIR 091 DIAX1.66LG 1
! 8 £as127 " BRACKET,SWITCH ENGAGE 1
. ] 8 . €34800 SCREW, 5116-18X .75 WAHHTAP 1
; - 10 cab128 BRKT,CABLE RETAINER - 1
i 11 £35129 PULLEY, S08X.305 NYLON . ' 1
: 12 €35]130 BOLY, .375X .375 HHSH 1/4-20 4
' 13 €34806 NUT, 1/4-20 REGHEXCTRLK 1
; 14 €35131 BRKT, FRAME CABLE S 1
: 15 €as5132 SCREW, 1/4-20X .75 HHE 2
i 16 C34808 NUT, 1/4-20 REGHEXCTRLK o 2
i 17 Ca5133 "¢ ASSY CABLE, BLADE ENGAGE - 1
18 35134 NUT, 1/4-28 HJAM 1
s 19 C34800 . SCHEW, 518-18X .75 WAHHTAP 1
20 35334 TIE, CABLE BLACK NYLON ) 1
21 C3s3es ASSY.REAR LIFT ‘ 1
-2 £35137 ASSY.LINK,RIGHT SIDE "1
23 C35124 SCAEW, 5/16-18X1.00 HHC - 1
. 24 C35133 ADJUSTING NUT 1
; 25 €34798 NUT, 5116-18 REGHEXCTRLX 1
, 26 34802 WASHER, FLAT .531X1.06X.095 2
27 C34908 PIN, HAIR 091 DIAX1.66LG 2
28 C35140 BRKT,REAR,HANG,SUSP, 2
29 C34857 BOLT, 516-18% .63 CARR 4
30 €34793 NUT, 5/16-18 REGHEXCTALK 4
ELECTRICAL PG. AN €351  BRACKET HGT/ADJUST SUPPORT 1
SOLENOID ' | 32 C35006 . ° SCREW, 516-18X .75 HHC 3
33 C34798 NUT, 5/16-18 REGHEXCTRLK a
, 34 C35111 BRACE, FENCER 1
P 35 C35124 'SCREW, 5/16-18X1.00 HHG 1
(I 36 C34899 WASHER, FLAT .333X .87X.118 1
- 37 C34758 NUT, 5/16-18 REGHEXCTRLK 1
as C35124 SCREW, 5/16-18X1.00 HHC 1
a9 €34798 NUT, 5/56-18 REGHEXCTRLK 1
40 €35143 QUADRANT HEIGHT ADJUST 1
41 C36006 SCREW, 5/16-18% .75 HHE 2
42 C34798 NUT, 5/16-18 REGHEXCTRLK 2
43 C35144 HANDLE LIFT SHORT BLK 1
44 C35145 BOLT, .500X 270 HHSH 5/16-18 1
45 C35146 WASHER, FLAT 506X .75X.024 . 1
45 C34960 NUT, 5/16-18 HWDFLCTRALK 1
47 €a5147 PAWL, HEIGHT ADJUST . ‘ 1
48 C35145 BOLT, 500X 270 HHSH 5116-18 1 :
49 C34960 NUT, 5/16-18 HWDFLCTRLK ’ 1 -
50 C35148 POINTER Z-PL 1 -
. ) 51 €35149 - WASHER, EXLK .195X.41X.03 1 -
KEY#17 >« 52 €34968 SCREW, #8-32X .38 HHWAT 3 L
s 53 C35150 RODACTUATOR-SHORT 1 :
54 C35151 SPRING, HEIGHT ADJUST ¥
55 C35152 KNOB:HGT ADJ PUSH BUTTON 1
56 C35153 GRIP .750 OD W/ HOLE A
57 C35154 BRKT, CABLE RETAIN T
58 €3s129 PULLEY, .506X.305 NYLON . | '
59 €35130 BOLT, .375X 375 BHSH 1/4-20 : 1
60 C34806 NUT, 1/4-20 REGHEXCTRLK j
- 61 €34823 CABLE, LIFT 21,70 F-5 20X8-8 1
62 C34158 PINCLEVIS 310D1A+475LG 1
- 63 C35157 . RING,RETE .31X.24 1
64 C35158 NUT, 1/4-20 REGHEX 1
65 C35153 CLEVIS 1
CHASSIS & HOOD PG B85 C35160 SCREW, 516-18Y 56PHPNMA EKPH 1
- MAIN FRAME 67 C35181 WASHER,.34410X1.50DX.09 CU 8PH 1
3 ' 68 £a5162 NUT, 5/16-18 SQ - 1
5 69 C35129 PULLEY, .506X.305 NYLON 1
70 C3I5163 PIN, CLEVIS .38 DIAX1.00LG 1
. 7 C34908 PiN, HAIR 091 DIAX1.66LG 1
. 72 C34825 CLEVIS, LIFTCABLE " ' 1
73 €34824 _ NUT, 114-20 REGSQ 1
74 C34826 " PIN CLEVIS 312X .812 1
- ‘ 75 C35164 _ PIN, COTTER .090/.086X.75LG 1
PR T - 76 . c35185" LIFT COVERaY 1
i g ] / 77 C35166 SCREW, #10 X .75 HHPLAST 3
t .'J
v i :
! o .
i Printed in U.S.{A. April 1931
; .
|




'REF, y
CUSTOMER ASSY. PG. .
STEERING WHEEL -
&HARDWARE -

-

REF. TO
CHASSIS & HOOD PG
MAIN FRAME

3

. REFERTO
CHASSIS & HOOD PG.
FRONT AXLE
SUPPORT

38 7 36

P

Koy parté#
1 .
2 ., 35167
. 3 ¥ ¢35390
4 C35391
"5 €35392:
& c34917
7 - C35172
A 8 Cas5173
g €34861
- 10 C34814
11 35393
12 35394
13 C35395
14 35396
15 35375
16 C35397
17 35182
18 35183
19 €35398
20 - (35186
= 21 C34892
22 - 34861
23 C35174
24 C35399
25 35400
26  €35401
27 -C35402
28 35403
2~ (35207
30 €34917
34 "
32 £34920
a3 .~ (35193
a4 C35404
35 " »
36 C35195
37 C34917
£34918

38

* Order Individuai Parts.

39" LAWN TRACTOR MODEL 1112H

r

STEERING ASSEMBLY

description

ASSY,AXLE FRONT 3
AXLE, FRONT

. SPINDLE BEARING

SPINDLE RH

SPINDLE LH

RING, RETEX .57X.05TRU5133-75
TIE ROD ASSY 19.81LG

SCREW, 3/8-16X1.75 HHC

WASHER, REGSPTLK.303X.68X.104
NUT, 3/8-16 REGHXCTRLK = =
SECTOR, STEERING LF -

BRNG,FL ECC.510IDX .998CDX .56

SCREW, 1/2-13X1.50 HHG -

WASHER, FLAT .515X1.38X.119 .
NUT, 1/2-13 REGHCTRLK ~

© STEERING LINK

NUT, 3/8-24 REGHEXJAM

BALL JOINT 3/8 THD SHORT STUD
BALL JOINT 3/8 TH'D LONG STUD
NUT, 3/8-24 WDFLHLK

WASHER, FLAT .531X1.06X.095
WASHER, REGSPTLK.333X.68X.10
NUT, 3/8-24 REGHEX

SHAFT, STEERING

PINION, STEERING

PiN, DOWEL .2500 OD+1.75

BRNG, FL .752IDX1.0610DX .24
WASHER, FORMED1.135X1.53X.12
WASHER, FLAT .766X1.25X.042

" RING, RETEX .57X.05TRU5133-75

TIRE & RIM, PU 15X8.0X6 SILVER 880
VALVE STEM

WHEEL W/BRG. W/ZIRK
BEARING,FL1.38CD+.753I1D

TIRE - FRONT

WASHER, FLAT .755X1.31X.075— .
RING, RETEX .57X.05TRUS133-78
CAP, 1.5001D X 7/8LG HUB

* *QOrder Tires From Local Tire Dealer

s

Printed in U.S.A.

B PO f b b o ok [\ e o ok ok ok ok ok ok P\ ek ok mk ) ok ok ) Sk ok omn [ RY R =P = e P b b

=
<

"

11

x

April 1991



v i . . - (-
4 ro- I
. bl . N “ Tt v o A . N \ - .

.. - ‘ - . S - 39" LAWN TRACTOR MODEL 1112H . .13
L - - ‘ MOTION DRIVE ASSEMBLY, ; ‘.
.0 { i : ) . - 'kewt puart# . description Cow qty. '
1 €34534°* _ TRANSAXLE, AGRUFAB HYDRO - 1
REE. 2 - C35405* HYDROSTATIC PUMP BDU-105-114 . 1
a C35408 - . 'SCREW, ¥16-18X4, 50 HHG . - 4 )
4 C35054 . WASHER, HVSPTLK .328X.60X.09. T 4
5 . C34876 . WASHER, FLAT .344X .69X.0685 - 4 -
. C3a4798 * + NUT, 5/16-18 REGHEXCTRLK a, .
- €35407 ‘ ARM SPEED CONTROL.HYDRQ. 1
. £35408 _ " piN, SPRING.187DIAX 88LG " 1 -
€35409 SCREW, 1/4-20X .38 ALHSETCPPT 1
o - : "1, €35410 . LINK, SHIFT LF HYDRO * 1. o
Crd L - . L i1y _Co4860 . - SCREW, 3/8-16X1.25 HHG 1 .
et b ‘ 12 34861 - WASHER, REGSPLTLK .303X.68X.10 - 1 y :
13 C34814 ' NUT, 3/8-16 REGHXCTRLK ‘ 1
t4 - C35411 - ' RESERVIOR,HYDRO 1
: 15 35412 " pyLLEYASSY HYDRO ‘ 1 )
) 16 C35413 NUT PULLEY 1/2-20 AND 1/4-20 " « 1
; 17, C35414 FAN,HYDRO 7.00DIA-10 BLADES 1.
i - 18 C3B415° WASHER, FLAT .28X1,38X.07 3
{ _ 19° - C35568 WASHER, REGSPTLK 263X 40X.07 1
; . 20  C35243 SCREW, 1/4-20X .62 HHC . 1
v ; : 21 C35416 BELT, V4L 80.16 HYDROLF 1
- : 22 €35417 .- MOUNTING BLOCKS HYDRO 2
; 23 C35418 MOUNTING BLOCK LH HYDR) 4
SR 24  C35419 - PLATE GUIDE . ' 2
i 25  C35420 " SCREW, §/16-18X2.75 HHC T4, .
: Cxos (34798 » .NUT, 5/16-18 REGHEXCTRLK T g
: . 7 35421 SCREW, 10-32X .25 ALSETCUPT 2
: ‘ . C3s422 STABILIZER BRACKET, HYDRO 1
: 29} 'C34802 SCREW, 5/16-18X1.00 HHC 2
o 3o C34798 .--NUT, 5/16-18 REGHEXCTRLK 2
. i a ~ 31 €35237 . 7 WASHER, REGINLK .320X.61X.03 ¢ 1
A i ’ a2 35423 - AOD-DUMP VALVE, HYD.ZING. 1
4 3z . C35424 BOLT, .250X .312.HHSH 5/16-18 1 .
.~ 34 C34997 * WASHER,.3910X1.25DX.07 BELLVIL 1
35  C34806 » NUT, 1/4-20 REGHEXCTRLK 1
; ) 3. C35425 LEVER, SHIFT-LWR, HYDRO 1
. - . 47  C35239 CLIP-SHIFT LEVER .62 ROD f
o g C35008 SCREW, 5/16-18X .75 HHC | 1
ge  C35240 WASHER, FLAT .391X1.00X.125 e
40  Ca4788 NUT, 5/16-18 REGHEXCTRLK 1
41 ©35238 CLIP-SHIFT LEVER .62 ROD - 1
42 C35006. SCREW, 5/16-18 REGHEXCTALK " 1
43  C35240 WASHER, FLAT .391X1.00X.125 1 !
44 C34798 NUT, 5/16-18 REGHEXCTRLK - 1
45 (35242 PIVOT BRKT LEVER 1 ‘
46 35243 SCREW, 1/4-20X 62 HHC N 2
47 C34806 " NUT, 1/4-20 REGHEXCTRLK - | 2 * o
48 C35244 LEVER, SHIFT UPPER SF 1/2-13TH 1
49  C35426 SPRING, TORS. .56X.95X.095 . 1
50 _C34890 . PIN, COTTER .125 DIAX1.00LG 1
51 (35246 NUT, 1/2-13 HEXJAM . 1
‘ 52  ©35247 HANDLE 1/2-13 MOLDED BLACK 1
" C 53 (35427 'QUADRANT, SPEED CONTROL 1
o . . . ; : 54 (35428 SCREW, 48-16X3.00 HHCFT 1 ’
. , ' . P, : 55  C34861 WASHER, REGSPLTLK .393-16X3.00 1 "
: ] . ' DA 56 (35284 - - NUT, 3/8-16 HWDFL WHIZ'NUT - 1 .
‘ - . : 57  €34939 WASHER, FLAT .390X1.25X.119 . 1 -
‘ 58 (35429 WASHER, FRICTION . ‘ -2
o 58 , 34839 WASHER, FLAT .390X1.25X.118 1
¢ i 80 35430 - SPRING . o 1
o . 81 34904 WASHER, FLAT .406X.73X.063 1
| . . . s ko : 82 (34814 NUT, 3/8-16 REGHXCTRLK 1
: i . - ) q/ ]:— g ) . 83 35431 SCREW, 5/16-18X1.25 HHC 2
a .. . . : A - 84 (35432 SPACER .344 X 1.00 X 500 ~ 2
- ' 65 (34798 " NUT, 5/16-18 REGHEXCTRLK 2

**See Transaxle Section For Service Parts )

- : ‘ . S . ‘ ) 7 . *Bee Hydrostatic Pump Section For Servige Parts o . £
g . . . Printed in U.S.A. o ) . April 1991




-
.

.
o

a .o
!

i 39" LAWN TRACTOR MODEL 1112H
" _MOTION DRIVE ASSEMBLY -

»

key# . part# description

« 70 ° 38433 - GUIDE-BELT/DRAGLINK -
71 35124 SCREW, 5/16-18X1.00 HHG
72 C34899 WASHER, FLAT .333X.67X.119 .
73 34798 ‘. NUT, 5/16-18 REGHEXCTRLK ~
. 74  C35263 .PLASTIC EXTRUSION-BELT GUIDE
75 C35254 PEDAL ASSY,BRAKE/CLUTCH LF
76 . £34980 RODPIVOT - . .
p 77  £35255 SPRING, BRAKE PEDAL
78 (35192 WASHER, FLAT .504% .75X.059
79 34979  RING, RET E 39X.04TRU5133-50
80 35256 ® PAD, CLUTCH BRAKE W/PRINTING
81  £35257 ARM,IDLER TRACTION DR. LF
82 35258 BOLT, .625X .135 HHSH 5/16-18
83 34899 WASHER, FLAT .333X .87X.119
B4 (34798 . NUT, 5/16-18 REGHEXCTRLK
85 (34903 RETAINER, STRAP BELT
88 C34902 ~ PULLEY, IDLER V4L 3.06X 62
"B7 34905 BOLT, a/8-16X1.50 CARR i
as C34814 NUT, 3/8-16 REGHXCTRLK
89 C35259 < ROD, CLUTCH
) 34993 BRACKET, BRAKE ROD -,
: 91  C34816 BOLT, 437X .156 HHSH 5/16-18
- 92 ' C34899 WASHER, FLAT 333X .87X.119
. a3 C34798 NUT, 5/15-18 REGHEXCTALK
94 C35434 ROD, BRAKE LT 920 LF 22.25 -
95 C34876 WASHER, FLAT "344X.69X.085
96 C34798 NUT, 5/16-18 REGHEXCTRLK
97 . (35435 SPRING, CLUTCH .113X,750X8.75
98 C34916 . WASHER, FLAT .755X1.53X.07
+99  .C35436 SPACER, .75 X 1.25 X 1.32
100 | €35437 SPACER, SLEEVE ‘
101 . TIRE & RIM 20X10-8 SILVER 880
102 €34820 VALVE STEM
103 £35438 RIM. WHEEL
104 s - TIRE _
105 34915 KEY, SQUARE .187SQX2.50LG
106 C35195 WASHER, FLAT _755X1.31X.075
: 107  C34916 WASHER, FLAT .755%1.53X.07
- 108 (34917 RING, RETEX .57X.05TRUS133-75

109 C34918 CAP, HUB

* Order Individual Parts.

**Qrder Tiras From Local Tire Dealer

13

Printed in U.S.A.

o
=

R LN NN U C IR P T G A G i G PG U |, T/, [ S G G
- - 1

TR N B

15

April 1991



REF.
CHASSIS & HOOD PG
MAIN FRAME

-

B

keyit

WD B WON

Printed in U.S.A.

39" LAWN TRACTOR MODEL 1112H .

ENGINE AND CONTROL. ASSEMBLY

+ part#

C34636*
C35264
C35265
C35439
C35440
£35441
C35442
€35443
C35278
C35279
C34925
C34881
£35280
C35444
C35445
C35100
C34965
C34966
C36282
C35446
C34794
C35100
C35447
C35289
€35290
€35291

N

L

description

. ENGINE - 12 HP B&S I/C
SCREW, 3/8-16X1.25 WAHHTAP
WASHER, EXLK.384X.69X.04 .
MUFFLER,10-12 HP W/TUBE FR EXH
GASKET, MUFFLER :

* SHIELD, HEAT
SCREW, 5/16-18X3.50 HHC
PULLEY ASSY,4.750FFS 55DIA
KEY, SQUARE .250SQX5.00LG
SPACER,1.01X1.484 ENGIN PULLEY
WASHER, 980IDX1.380DX.437PILOT
WASHER, REGSPTLK.4558X.78X.12
SCREW, 7r16-20%5.00 HHG
TANK, FUEL
PAD FUEL TANK -
SCREW, 1/4-10X .75PHPNTAP
GAS UNE 2510
CLAMP FUEL LINE
GAS CAP 1-1/2-7 THD
BRACKET,FUEL TANK
SCREW, 1/4-20%.50 WAHHTAP
SCREW, 1/4-10X.75 PHPNTAP
CONTROL, THROTTLE LF 12HP 205
SCREW, 10-24X .63PHPNMA
NUT, #10-24 HEXKEPS
KNOB,ROUND THROTTLE

“See Engine Section

17

-34

—LNI\J—LNI\J—A.J.ME;.L-.-._.-Ad-t-n-nm-a.-n-n_.&.-n
)

April- 1991




18 .

ARSI
vV
[
L]

49 7 '

43

44

39

i

g
=

DONOMHLON =

Printed in U.S.A.

39" LAWN TRACTOR MODEL 1112H
. PRE-PAINTED DECK ASSEMBLY

© _pan#

C36448
€35002
£34885
C34798

C34399-

C34798

C35003 -

C35004
C34798
€35297
C35006
C34876
C34798
C35298
C35006
C34876
C34798

C35449,

C35307
C34876
C34798
€35300
C35301
C34983

C34985 .

€35302

" C34983

C35303
C35304

C34989
C34990

C34991

£34992

C35307
C34798
C35450
£35295
C34798
C35303
Cc35139
€34802
C35s311
C34798
C35451
C35295
C34798
C354562
C35295
C34798
€35453
C34997
C34998

.

descﬂ’pﬂorj:

=

DECK,39°SD MOWER
BAR, SKID : .
BOLT, 5/16-18X .75 CARR
NUT, 5/16-18 REGHEXCTRLK - _
GUIDE, BELT &/16-18 THD ‘

NUT, 5/16-18 REGHEXCTRLK -

BRACKET, CHUTE

SCREW, 5/16-18X .50 HHC
NUT, 5/16-18 REGHEXCTRLK
LIFT BRACKET; REAR,RH
SCREW, 5/16-18X.75 HHGC
WASHER, FLAT .344X :69X.065
NUT, 5/16-18 REGHEXCTRLK
BRACKET,DECK LIFTREAR LH
SCREW, &/16-18X .75 HHC
WASHER, FLAT .344X..89X.065
NUT, 5/16-18 REGHEXCTRLK
BRACKET, IDLER SUFPORT
SCREW, 5/16-18X1.38 WATAP
WASHER, FLAT 344X .69X.085 -
NUT, 5/16-18 REGHEXCTRLK
QUILL ASSY, 36/20/40/43-.
SHAFT/SADDLE 36"

BRNG, BALL

DUST SHIELD

QUILL CASTING

BRNG, BALL

. SPACER,3.757LGX 6691DX.880D

SPACER, 438LGX.9320DX.672ID-
PULLEY,26/36" QUILL

SPECIAL WASHER

NUT, 7/16-20 WDFLLK

SCREW, 5/16-18X .88 WAHHTAP
SCREW, 5/16-18X1.38 WATAP
NUT, 5/16-18 REGHEXCTRLK

LIFT SUPPORT FRONT DECK
SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK

LINK BRACKET,DEGK FR
ADJUSTING NUT

SCREW, 5/16-18X1.00 HHC
WASHER, FLAT .328X1.06X.062
NUT, 5/16-18 REGHEXCTRLK
WHEEL BRKT, LH .
SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
WHEEL BRKT, RH

SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
BLADE, 19.69 HI-LIFT )
WASHER, .391DX1.250X.07 BELLVIL
SCREW, /8-24X1.00 NYLHHC

o
<

B O NGO €0 = €0 GF = PO PRI T N = B i —b b i ) —b b b ek ik mh wd ek ok wh ) ah kb mh PO RO PO = PO RO PO =k B RY = b =k BD 1 b

19

April 1991




- f ‘ - ‘ N b 7 e

¢

1 ‘ | ~ 39"_LAWN TRACTOR MODEL 1112H : ‘21

. S - | " FINAL DECK ASSEMBLY
REF KEY 221 ( S ‘ ’ '
i ‘ :

7 . .. .
REF KEY #4 " . o . )
] key# _ pan# description - ' . ) qty. .
i "1 L ASSY DECK 393D 2-DECKWH 1
| 2 \7-03531 6- ROD, DECK RITCH ‘ -9
! a3 £34908 PIN, HAIR .091 DIAX1.65 1 g
, . 4 C35454 . BRACKET, IDLER ARM/BRAKE A
; 5 . (35455 IDLER ARM 35,38,39,845 1
. ] 6. C34951 BRAKE PAD - HARD 1
/ s { 7  'C34850 RIVET, TRSET .185DIAX 41 2
- ; 8 C35456 BOLT, .50 X1.88 HHSH /816 - - 1
‘ e paTED . f 9 35240 WASHER, FLAT _391X1.00X.125 : 1
" REF. IDLER BRACKET ; 10 (35284 © NUT, 3/8-16 HWDFL WHIZ NUT 1
. : 11 C35457 BELT RETAINER2550D 1 A
12  C35458 PULLEY, \DLER BFF 4.00 1 -
13 ' C35327 BOLT, 3/8-16X2.00 CARR 1 .
! 14 34861 WASHER, REGSPTLK.303X.68X.10 1 g
, . 15 Ca5174 NUT, 3/8-16 REGHX 1
p o 16  £35459 BRACKET.EXTENSION IDLER 1
17 C3s5006 SCREW, 5/16-18X .75 HHC 1
T" i8 . C34798 . NUT, 5/16-18 REGHEXCTRLK 1
i 19 - C35460 SCREW, 1/4-20X2.00 HHC 1
. . 20 C35024 NUT, 1/4-20 REGHEXKEPS 2
21 C35461 ASSY.BLADE BRAKE 1
- 22Ty C35462 BRAKE ARM - 1
- 23 (34951 - BRAKE PAD 1
- 24  C34850 RIVET, TRSET .185DIAX .41 2
| 25  C34796 SCREW, 5/158-18X .63 HHC 1
| 25 (34876 WASHER, FLAT 344X .69X.085 1
; 27 34798 NUT, 5/16-18 REGHEXCTRLK 1
28 C35463 ROD, BRAKE RELEASE 14.7 39 1,
: 29 C34806 ° NUT, 1/4-20 REGHEXCTALK . 1
' 30  C34901 SPRING 071 X 82X 437 ° 1
. 31 C35464 . SPRING,TENSION 1 .
32 (35465 BELT, V5L 77.75 1
- 33  C35466 GUARD, BELT EH 1
34  C35796 SCREW, 5/16-18X .63 HHC 3 .
‘ 35  C34876  WASHER, FLAT .344X .69X.065 3
36  C34798 NUT, 5/16-18 REGHEXCTRLK 3
37 C353M WHEEL, SD ) 2
33 C34828 BOLT, .500X1.390 HHSH 3/8-16 2
39 c34814 NUT, 3/8-16 REGHXCTRLK' 2
40  C34836 CHUTE-365D,39SD 1
41 (34839 SPRING, TORSION 1
1

42 C34838 PIVOT ROBD,CHUTE

* Order Individual Parts.

P Printed in U.S.A. ; ' : | April 1991




- . 39" LAWN TRACTOR MODEL 1112H
- ) , ELECTRICAL ASSEMBLY
EERS | - | i
i key¥  part¥ , descripilon f qty.
i 1 C35467 WIRE HAHNESS LOWES NEUTRAL SAFETY 1.
| 2 C35030 " CLIP,1.380LG .255|D PRESS WIRE 2
i 3 C35333 - - ASSY,LIGHT WIRE-1/4 TURN 1
. -4 €35035 " BULB, HEADLAMP c 2
I 5 €35334 - *  TIE, CABLE BLACK NYLON 5.62 1
: & C35030 CLIP,1.380LG .255ID PRESS WIRE 2
e 7 C35018 * SWITCH, IGNITION & LIGHTS 1
REF - . ‘ 7 8 C35336 WASHER, REGINTLK.640X1.1X.05 1
MOTION ! ; i 9 C35337 NUT, 5/8-32 HXHD IGN SWIT 1
DAIVE PG. ! . 10 c3ason KEY, IGNITION SWITCH 1
: ) 11 C35339 SWITCH,SNAPMNT NO ,055/.116 1
: 12 ., C3s017 SWITCH,SNAPMNT NC .0565/.168 1
s 13 C350156 SWITCH,SCR MNT DP NG ’ 1
14 C35016 SCREW, #12 X .50 PHPNH 2
15 €35022 SOLENOID, NEW CLUM . 1
16 C35023 _SCAREW, 1/4-20% .75 HXSEMMA B 2’
. ' 17 C34806 NUT, 1/4-20 REGHEXCTRLK 2
! 18 C35024 NUT, 1/4-20 REGHEXKEPS 1
‘ : 19 C34922 . WASHER, EXLK .320X.61X.03 2
20 C35840 - - NUT, 81624 REGHEX 2
21 C35334 TIE, CABLE BLACK NYLON 5.62 1
22 €35033 WIRE, GROUND, 12.5" .
23 C34833 NUT, 5/16-18 HEXKEPS 1
24 C35468 LIGHT HARNESS 3-IL CHG,MWR,CL 1
25 €35343 - BULB, INDICATOR 2
. 25 C35334 TIE, CABLE BELACK NYLON 5.52 1
. ' 27 - (C35345 SWITCH, SEAT 1
1 i : . 28 C35346 SCREW, 1/4-20X .38PHPNHMA 2
T : 29 C35469 * * BATTERY, YUASA 12V 7-PLATE 1
30 35348 . ROD, BATTERY . 1
31 C35349 ROD, BATTERY, TQP 1
32 C35032 © SMALL PLASTIC WING NUT 1/4-20 1
© 33 C38350 SCREW, 1/4-20X" 63 HHC - 2
34 C35024 NUT, 1/4-20 REGHEXKEPS 12
35A " C35036 FUSE, 15 AMP SPADE TYPE ‘1
358 " C35351 FUSE, 15 AMP CYUINDRICAL 1

ENGINE PG.

" ENGINE

"Cylindrical-or Spade type fuse includad in wire assymbly.

.

“
'

Printed in U.S.A. - . April 1991




39" LAWN TRACTOR MODEL 1112H - -
DECALS -

key# part} ) description

2

1 C35050 DECALNO STEP ‘ 1 =
2 C35049 DECAL, CUT-HAND WARNING LABEL - 1

| 3 REFERENCE ONLY 1

. 4 C35470 DECAL HOOD SIDE RH 1112H 1

R 5 C35471 DECALHOOD SIDE LH 1112H 1

& C35354 DECAL,DASH,LH BLANK,H10/G13 1

i - .7 C35472 DECAL,DASH,LH, THROTTLE H10/G13 1

| ’ 8 C35473 DECAL, DASH,RH IGNITION WILTS Tt
9 C35357 DECAL,CENTER,ENGLISH INSTRUCT. 1
10 C35474 DECAL.DASH,RH CHARGE/OK LL. 1
11 C36359 DECAL CAUTION CONSOLE TOP LF ] -

- 12 C35360 DECALCONSOLE RH 1
13 C35361 DECAL.CONSCLE LH 1
14 REFERENCE ONLY 1
15 C35362 . DECAL, LIFT DECK BLADE HEIGHT 1
16 C354756 DECAL SHIFTER LF HYDRO FORWARD 1
17 C35476 DECAL SHIFT LF HYDRO REVERSE 1,
18 C35052 NAMEPLATE, INGERSOLL 1
19 C35477 DECAL, DEPRESS CL/BRAKE HYDRQ 1
20  C35478 DECAL: RELIEF VALVE OPERATION 1
[ 4
1 ! i ’
! |
‘ DASH DECALS
{
. C
' ()t
Printed in U.S.A : _ April 1991




. a . ) ! ) . ol
: L ' : R o B , - ) Co . .o R B
26 - - ‘ L .o 39" LAWN TRACTOR MODEL 1112H . 27
‘ ' ' ' " : : T CUSTOMER ASSEMBLY
key#  pari# decription tlaty '
1 . -C35366 SEATMV350 1
; ‘2 C35479 STEERING WHEEL N .
e k] C34876 WASHER, FLAT .344X.69X.085 4
.4 C35064 WASHER,HVSPTLK .328X.60X.09 4
5 C34875 SCREW,5/16-18X.75 HHC 4
. '8 C35368 PIN.SPRING .250DIAX2. 1
7 C35053 SHIFT KNOB T 1 B
8 C35369 + TRCUGH, 0L DRAIN Vog
| ’ ,
t
’ ?
I B
A 4 Q‘ ! -
{ ] -
. ‘J { 3 ) Co
ma
N g N
‘;‘ . * .
i; -
|
SN , .
IV B ’
] Printed in U.S.A. . April 1991 .,
&




R s e meem e —a e

O

:

P,

B R
;

KEY  PART NO.
0 C34534
1 36422
2 34423
3 034424
& 34425
5 35426
6 C34427
7. C34428
8 34429
9 34430
10 €34431
12 34432
13 34433
14 C346434
15 34435
16 34436
17 34437
18 NSS
19 34439
20 C34440
21 NSS
22 C34441
23 C34442
24 034443
25 C34444
26 C34445
27 C34446
. 28 C34447
28 C34448
28 C34449
29 C34450
30 €34451
31 034452
32 034453
33 . 034454
34 034455
35 C34456
36 034457
37 034458
38 - C34459 °
39 €34460
40 34461
4l " £34462
42 o 34464
43 034464
44 34465
45 C34466
46 C34467
47 34468
48 034469
49 34447
49 C34449
51 C34470
52 NSS
53 C34471
54 €34472
55 C34473
56 . C34474
57 C34475
58 C34476
59 C34477
60 C34478
61 C34479
63 C34480

Gt

Printed in U.S.A.

o

39" LAWN TRACTOR MODEL 1112H . B
TRANSAXLE
DESCRIPTION Q1Y

TRANSAXLE ASSEMBLY
HOUSING - HALF LK
. HOUSING - HALE RH
T AXLE - 3/4" LA
; AXLE - 3/4" RH
BEARING - BALL -
WASHER - FLAT 3/4" X 1-1B" X .030"

GEAR - HITER
GEAR - HITER
NUT - 1/2"-20
SHAFT - CROSS
RING - SHAP

BEARING -~ THRUST
BOUSING - DIFFERENTIAL
BEARING — FLANGE
 GEAR - DIFFERENTIAL 72T
BOLT - TORX 1/4"-28 X+5/8"
SHAFT - INPUT (USE C35497 ASSEMBLY)
RING — SNAP v
RING - RETAINING 7/16" EXT. DIA.
HOUSING - INPUT (USE C35497 ASSEMBLY)
BEARING - NEEDLE .
BEARING - THRUST
WASHER - FLAT 5/8" X 1-1/8" ¥ .030"
KEY - 1/8" X 5/8"
SCREW - 1/47-20 ¥ 3/4" \
GEAR - INPUT PINION 17T }
WASHER - FLAT .62" ID X 1" OD X .050"
WASHER - FLAT .62" ID X 1.125" 0D X .060"
WASHER - FLAT .62" ID X 1" OD X .040"
PIN — COTTER :
NUT — CASTLE 5/16"-24
WASHER - FLAT .343" ID X .B8" OD ¥ .062"
ARM — BRAKE ACTUATOR -
PIN — BRAKE ACTUATING
YOKE - BRAKE -
DISC - BRAEKE
KEY - 3/16" X 5/8"
SCREW -~ 1/4"-20 X 1.5"
PLATE - BRAKE PAD
PAD — BRAKE
SCREW - 1/4"-20 X 1" ,
SCREW - SELF TAP 1/4"-20 X 2" ,
SCREW - SELF TAP 1/4"-20 X 3"
BEARING - BALL
BEARING - BALL.--
SHAFT - PINION
SHAFT - DRIVE .
BEARING — NEEPLE . -
BEARING - THRUST 5/8" ID X 1-1/4" OD- X 7/64"
RASHER — FLAT .62 ID X I" 0D X .050"
WASHER - FLAT .62"ID X 1"0D X .040" UA
COUPLING
SEAR - REDUGTION (USE 34482 ASSENBLY)
NUT - 1/4"-20
GEAR - DRIVE PINION 177
BOLT - SQUARE HEAD )
WASHER ~ .265"ID X 15/16"0D.X .125"
LOCEHASHER — 1/4" .
PIN - ROLL 3/16" X 1/2" ~ -
WASHER - FLAT .62"ID X 1"0D X .030"
PIN - DOWEL 3/32" ¥ 1/4"
SEAL - GREASE, BRONZE
LOCKWASHER -~ (/4"

= G e R s B e s s s e b e b b R b B RO B O B et e et et

=0
> I»
~

April 1991

F o e ks Bl el e e S - ) e e e el R U e i el 2 At o )
. . .

29




R N R R =

P
gt
prou—.

© 39" LAWN TRACTOR MODEL 1112H

A
"HYDROSTATIC PUMP .
P .

KEY  PART NO. DESCRIPTION | i

0 . G35405 . PUNP - HYDROSTATIC . .
0 C35546 - KIT. - SEAL (ALSO INCLUDES KEY NO'S.13 AND 14)
1 NSS RING - RETAINING T
2 NS3 . -~ SPACER )

3 NS5 . SEAL - LIP

4 - NS5 RING - RETAINING

5 NS5 SEAL - LIP -

& NSS ’ SEAL - LIP

7 NSS . SEAL ~ LIP

8 NSS . GASKET - HOUSING

9 NSS -"0" RING

10 C35547 - KIT - BY-PASS VALVE

1l : NSS . SPRING
12 NSS SPOOL ~ BY-PASS

13 NSS "0" RING

14 NSS _"0" RING

[¥> 15 NSS PLUG - BY-PASS-

Printed in U.S.A.

April 1991

31




/39 LAWN TRACTOR MODEL 1112H

33
+ f
i . ENGINE BLOCK *
4 - . -
' it - * M 1
- ‘L/y i e . . ,
1 . - .
! KEY - PART NO. DESCRIPTION ) oI
! 0 C30422 GASKET .SET - INCLUDES KEY WO. 4,6,9 AND CARB. WTG. GSKT. 1
. ; 1 30843 ) GYLINDER BLOCK ASSEHBLY - SHORT 1
2 £25709 SEAL - OIL ' 1
; 3 £33370 - HEAD - CYLINDER 1
- . 4 C30410 . GASKET - CYLINDER HEAD "1
. 5 BR391406  BREATHER ASSEMBLY i
! 6 €27350 GASKET - VALVE COVER . ‘ t
; 7 187-1508 . SCREW - SEMS NO. 10-24 % 1/2" - Lo 2
* 8 C25712 TUBE - BREATHER ] L. ,
! 9 €30411 GASKET - CRANKCASE COVER 1/64" THICK 1
! 5 30412 : GASKET - CRANKCASE COYER .005" THICK 1
! - 9 €30413 GASKET - CRANKCASE COYER .009" THICK 1
; ! 10 BR93723 ‘ SCREW. - CYLINDER HEAD 3" LONG 6
: ’ 11 221-843 . PLU® - OIL DRAIN 1
12 C30414 CRANKSHAFT 1
13 €30415 . SUMP - OIL (ALSO INCLUDES KEY NO. 9) 1
. , 14 £25718 ‘ SEAL - OIL 1
- ' 15 BR66768 PLUG - 01L FILLER 1
: 16 : NSS ' SCREW - SUMP MOUNTING (USE 113-120 AND 192-20) 6 -
17 ¢27236 KEY - FLYWHEEL . ‘ 1 X
18 £29826' PISTON ASSEHBLY - STANDARD - 1
18 £29827 - PISTON ASSEHBLY - .010" OVERSIZE ) ]
18 £29828 PISTON ASSEMBLY - .020" OVERSIZE 1
, 18 £29829 PISTON ASSEMBLY - .030" OVERSIZE 1
. - 9 £25725 - RING SET - PISTON .010" OVERSIZE 1
' 9 €25726 RING SET - PISTON .020" OVERSIZE 1
19 €25727 -~ RING SET - PISTON .030" OVERSIZE 1
19 ,C29830 RING SET - PISTON, STANDARD ¢ 1
20 25728 " LOCK - PISTON PIN . 2
. 21 €25729 . . PIN ASSEMBLY - PISTON, STANDARD 1
i 21 $25730 PIN ASSEMBLY. — PISTOM .005" OVERSIZE 1
s 22 C30416 o ROD ASSEMBLY — CONNECTING 1
. 23 (©25732 LOCK - CONMECTING ROD SGREW 1
24 €25733 SCREW - CONNECTING ROD ) . 2
25 C30417 . VALVE - EXHAUST -1
26 C30418 VALVE - INTAKE . - 1
27 . BR65906 SPRING - [NTAKE VALVE 1
28 BR26828 SPRING - EXHAUST VALVE 1
29 BR221596 , RETAINER — INTAKE VALVE 2
30 C30419 : TAPPET - YALVE 2
31 £29833 CAHSHAFT 1
32 €25746 . OIL SLINGER - GOVERNOR GEAR AND BRACKET 1
33 C304320 SHIELD - CYLINDER 1 - -
34 NS5 ‘ SCREW - SHIELD HOUNTING (USE 163-18 AND 192-18) 1
; - 35 €33377 . COVER - CYLINDER HEAD |
- LT - - 36 €33379 BUSHING - GOVERNOR CRANK (1/4" 1.D.) L
, ‘ . 37 BR292260 ROTATOR - EYHAUST VALVE 1
. o ) , : 38 BR%3630 RETAINER - EXHAUST VALVE 2
‘ . . © 39 C29778 BEARING ~ CRANKSHAFT 1
. ~. SN .
, . ¢ ( Ao | § B ‘
o - Printed in U.S.A. April 1991 -
. ‘ . N .
: , L : ) ! ‘
\ : } . . R IR R,
e N R ———SSSS




VLUV

A .
! T T, . ¥
39" LAWN TRACTOR MODEL 1112H
5
P M FLYWHEEL AND STATOR
1, ' ; : .
LU | |
KEY  PART NO. DESCRIPTION
1 G30446 GUARD - FLYWHEEL
3 BRZ20865 WASHER - SPRING
© & 182-84 SCREW ~ NO. B-32 ¥ 3/8"
: 5 193-25 LOCKWASHER ~ NO. 8
. 7 BR222561 CUP - SCREEN HOUNTING
® 8 29867 STATOR - ALTERNATOR -
9 29865 PIODE AND GONNECTOR ASSEMBLY
‘ - 10 ©182-90 SCREW - NO. 8-32 % 1" .
- | . 11 193-25 WASHER - NO. 8
! 12 C33378 . ARMATURE ASSEMBLY
! 13 30437 HOUSING - BLOWER
' 14 34539 SCREW ~ MODUNTING
/.\ 15 BR221798 TERHINAL -IGNITION CABLE -~
‘ 16 r182-549 SCREW - MO, B-32 X 3/4"
. 17« BR66538 BOOT - SPARK PLUG
> l.,.,f_r 18 C24329 ﬁggRK EtggHEEEESISTER
'] UM 19 BR92284 -
“-\W\ 20 NSS SCREW ~ 3/4" LONG (USE 113-102 AND 92-5)
' 21 BR222562 SCREEN - FLYWHEEL .
v | , 22 030447 FAN - FLYWHEEL
Y v ! 23 C30448 RETAINER - FAN

7% ¢332 ELYWHEEL AND RING GEAR
25  BR392134 RING GEAR '
|
|
|
| 7 ‘1 ~
o
| - .
| COUNTERWEIGHT
- 29816 LINK — COUNTERWEIGHT
2 30423 COUNTERWELGHT ASSEMBLY
3 29818 PIN - COUNTERREIGHT
R 29835 SCREW ~ COUNTERREIGHT
.o
L s |
£, Y
i { i
- - o 3, . .
, |
5
j

Printed in U.S.A.

35

QrY

J—i—Hh-n—Ml—n—DI—Nr-bHr-a-aP‘Hr-l-'b_‘P-l—w

E el

_ April 1991




WO NI RWN O OOMN

PART NO,
27255
30424
31978
c25738

BR292681

BR93499
182-87
BR26157
138-251
BR230896

_ BR222010
29779

10 BR93357
11 30425
12 - 41-24
13 25742
14 27240
15, . C30426
16+ BR211712
17 BR299707
18 C27254
19 BR221995
20 BR270511
21 BR222014
22 BR390684
23 BR299740

m
-

o

24 C20780
25 C33344
28 . C27244
29 177-97
30 C30428
31 (29854
32 30429
33 - C30430
34 €30435
35 €25760
36 C30431

37 BR261116
38 BR270382

39 25764
40 187-1510
41 €30432
42 30432
44 30405
45 33322

Printed in U.S.A.

|

39" LAWN

CARBURETOR

DESCRIPTION

KIT - CARB. - OVERHAUL (IRCLUDES 2,7

CARBURETOR
FILTER - FUEL
GASKET - CARBURETOR MOUNTING

VALVE ASSEMBLY - CARBURETOR IDLE
SCREW - THROTTILE AND CHOKE NOUMTING
SCREW - HACHINE,, NO. B-32 X 5/8"

"TRACTOR MODEL 1112H

SPRING ~ THROTTLE ADJUSTMENT '

PIN - THROTTLE STOP
PIN - FLOAT BINGE .
VALVE - CHOKE

-VALVE - NEEDLE

SCREW - CARBURETOR MOQUNTING
BODY ASSEMBLY - CARBURETOR
PLUG - WELCH

VENTURI - CGARBURETOR

VALVE - THROTTLE

SHAFT AND LEVER - THROTTLE
STOP - THROTTLE
FLOAT - CARBURETQR
VALVE - FUEL INL?I

BORWL - FLOAT

GASKET - FLOAT BOWL

WASHER - FLOAT BOWL

SHAFT AND LEVER - CHOKE
NOZZLE - CARBURETOR

SCREW -~ NOZZLE

NUT - AIR CLEAMER

LINK - CHOKE

SCREW - SEHS

ELEHENT - AIR CLEANER

KNOB - COVER

STUD - AIR CLEANER

STUD - AIR CLEAMER

PRECLEANER - ELEMENT

GASKET - AIR CLEANER

WASHER - AIR CLEANER

SPRING - CHOKE RETURN

WASHER - CHOKE SHAFT

BRACKET - CARBURETOR HOUNTING
SCREW

COYER - AIR CLEANER

- BASE - AIR CLEANER

SEAL - THROTTLE SHAFT
SEAL - FOAM

&

,9,12,18,20,21,23,24

37

QT

5

il el N el el e e e el e e e e e e e e e e et bt e AL N T

April 1991 -




=
-

W~ WA=

PART NO.
C33374
C34538
€33375

BR231058
C33320
11-312

129-7

BR260584

BR221535
29794

187-1510
193-25

129-6

BR222450

C29796
136-103
C28643
163-4
192-3

PART NO.
187-1037
C34540
C34541
BR68838B
C34542
BR270920

Printed in U.S.A

-

39" LAWN TRACTOR MODEL 1112H

GOVERNOR

DESCRIPTION -
LINE ~ GOVERNOR
"SPRING - GOVERNOR
BRACKET - GOVERNOR
CRANK -~ GOVERNOR
LEVER ASSEMBLY

BOLT - LEVER

NUT - HO. 10-24
SPRING - GOVERNOR LINK
CLANP - CASING
INSULATOR ASSEMBLY
SCREW — MOUNTING, NO. 10-32 X 3/8" SELF TAP
LOCKWASHER - NO. 8
NUT — NO; 8-32
WASHER - GOVERNOR CRANK
WIRE - GROUND . ‘
PIN - COTTER HAIR PIN . '
RETAINER - "E" RING
SCREW - NO. 10-32 X S5/8"
WASHER

OIL FILLER

DESCRIPTION
SCREW - CLAHP MOUNTING
CLAHP - OIL FILLER TUBE

‘DIPSTICK - OIL

SEAL - FILLER TUBE
TUBE -~ OIL FILLER
SEAL - FILLER CAP

&

=
=1
[ -]

B
R el el e N N e el o e e e e e

Pk ek prm e e



i
7

[N R,

U VS

pEN—

KEY  PART NO.
1 C30438
2 C2725%
3, C30442
& .7 G30444
5 27258
-6 C30445 -
7 30439
8 . C27422
9 138-2032°
10 C304086
11 030441
=12 187-1328
13 C30443
14 NSS

Printed in U.S.A.

N .
-
>

. 39" LAWN TRACTOR MODEL 1112H

STARTER

DESCRIPTION

HOTOR - STARTER, 12 VOLI

BRUSH ASSEHMBLY

ARHATURE - STARTER |

END CAP - DRIVE END

END CAP - COMMUTATOR END
HOUSING' — STARTER

BOLT - THRU (INCLUDES WASHER)

GEAR — STARTER B =

PIN - ROLL
CLUTCH — DRIVE
KIT - DRIVERETAINER
SCREW - NO. 'B-18 X 3/8"
COVER AND SHIELD - STARTER
SCREW - MOUNTING (USE 113-102 AND 92-5

Yo
4

i v

. 41

QIY

) .
(ST SRR RN SRl ol ol ol

April 1991 .




’ : L

?
NOONmO WD~ 0N NN~ mEN OINOO DT N N m OFOO~NNMUONITIINOND O
NOMEOOOAANNIN NN LMotk et ArA AN A NOONGON SRS TANNFNOROREESANNNNNNMMOMOm,m

REF .
~ NO.

9999955399_99999933991333333313333334335557.375555555555555555555555555
wf e e e A A A A NN NI NN NNEECI NN NN NN AN

PAGE
NO.

. .

ROt OO IOV OOVONUROANMNIIFTOOHMONOAONMNITIINORDOAO~MNNOR OO =SNAMNO0 O =
OO NN OO OO0 mHmANNANNENNMONOOMTANNNNOOOORONINENARNRANOODD OO0 N0
OO A OOOCO 0000000000000 000000COLA0oOORLoCO0OCO0OORO00DOoO00O0o0C000
e o s Y D LN AN U D U DY D D) LY U Y U0 40 8 D 10 0 WD N DD A D 1D 1D N N D BN I D 0 N D0 1D i NN 11N N I D UL U1

3333333333333333333333333333333333333333333353
CCGCCCCCGCCCcCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCC

PART
NO.

- N N N
o ¢n M nameamnm
voo LUDLUY

C34
C34

o
<
] m
&) (&)

34985

o0
DODODLVDOO v
1

N N .
HONm IO - NN NOOCODN NOWr ONMOONOWOWHR ™M e owo 07080209..1?9. -~ J

N MO NRTDON D~
3-4..4-“221921“15359112233155_.2337-:39388687-27'31916331313111557262.&.&1157?22
_ .

»

REF,
"NO

L

]

. o] - - . . - w. N ,

VrA O M A A OO NOMN A OAOA— N NO~SO AN ANINM N A =N N o~ = =N~ | .

; i MO SO IN O
tNN™N ot e et N A A NN A e e O e - Nt el N NN i A

2

‘PAGE .
- NO

L
L4 )

‘. . ' * - © .
S v A ON DR A AN OOV OV OO OO ONNO O ANAINDOOONOORIN 000N RO "

f , ' h OCHAOONVARC MmN
MMM EINOOOOOORINNANNNR OO AN A NO0DOC 00O OO - mr e e rir m e TN O DN O () M 10 10 1N 17 40 A0 10 10 50 I 0 20 @
L R Y e L e e e e R e Y - L Y e L L T
AT T I AT LTI I T T TSI T I I LTI DL II IS I LI T I I I I LIS IS TSI IILII IS LS I SIS TS SIS
mminmmm,menm MEOMOMEOMOMEOMACEEE MMM MO0 M0 MO0 MO0 O MMM M E e M mm e
CtCCCCCCC LOLOLDoDLDOLDLLLLDULDLLLDULDLLDLDOLLLOULDUDUDDULDULDLLDDOLLDLDLDLOL

PART
NO.

Al
e
1"
i

* NUMERICAL INDEX

mmmnm
DOO0o

! T R

DO ARG O MmMNON WO nmtmo Ot W MmO oW OO OO R AN OOMNOAO P OmD

]
I
I N T OO T NMMMMtoNMttOrmOnnt NN mMI O NI TNAN A OOMO NSO ne N
P : .

REF.
NO

1555?77999999933333355559999999999911199739Sggg331375133517559999135
o™~

’ - 1111111.111111111111A11222 11 1122 11112 1 22.

PAGE
NG

6838858888888888888BBBB888BBBBB888888800222665666568&4#&&&6573456834.
T._u9999999999999999999999999999999ae9999900000O000000001111111112222233
RO P N o o e A A A A S A N T o N o o S o o o o el Rl el el el R o) o ) B OO 0O O (D OO 00 €D 00 £ 0O €O (O ¥D O O M m
<X 1 [ERCRE B R - RS R RS R R s
P _ o MO MMM

[ Qe g JC K5 A T T RE E JEC PC T T i A A - s S
[ Rt R N R Koo Mot Rog s ]
CCCCCCCCCCCCCCCCCC

™ MMM o o M m

==

-t

L Ry Ry Ros Bir o Rog) Moo emm o o)
ocOULDLDOLLUUDLDULDLLLODDDDD [+

w o
o B s A
ooy o ™ Mmoo mo,m
ooQ uooooooouo

C34
C34

=
™ ™ NN Mo m o)
Q (SR &3 & LOoOoOLLOOLLLLOD

c3

m
O

1
1
1
|
j
1
i

. | ,
O | 023&5679023&5678933990123ﬁ56?890123ﬁ567813#55739013 -+ M~ o
EN_ 57891111111122222222422ﬁ23333333333¢ﬁ&4&&44h555555556651.121235?2726
R _ . . . .

ﬁ .
- - o
-

[C] §
Lo !
<=1 2222222222222222222227_2222222222222%&222222222222222222212133333
[:%) 1 f .

)

B$f123456790123456778990l23#567890123&567890123456?8904468901244446
22/y333333344&41&&&&4445555555555666666666677?7777?778333336&499999

F Gttt F et STt G F TS FTF LG G SIS LD T I IONNONND TN P
B U R R g e e e g g R e e R R
MMM oM Mo
vULLULLLDLOLL

NO.

MM M Mmoo
CCCGCCCC

PART

=

F ot o s a0 - i
e RN N R Ry R R ar Nt ot Mo} Ryl uN e Nl iR Ty Rl
vLLLLLLULUDLLO ovouLLLLLOoOL

1 . .

t 0y Bahwgl - = O NN GO m N OMNMWO NN M — [22] N [TaNTy] -t WO .

I A A A A0S Ao ANCNNMm N OO T F O A AT AN AF O AN D NMNAM @AM O T e m N
; : . .

REF.

° Ll

9553333335755?13333333333335777777?7??511111115553?97735993539599999
3333333333333343333333333333333333333334&#&aﬁ4333333333333333 NN

PAGE
NO

MDOMNSONFTNNORW—ANTMTINW
B N T G N N A N T R R R R

CODONDOOMIMNNVOANEMINONGOONMT IO DNO N ETIN D0 0 ]
o

e R L A R Rt Rt ot A R B A B B s

oo

oy

o

) 911222233355500111111111122222222333333334&4
L] ?338588383888&#&&&&&4&&ﬁﬁﬁk#hﬁﬁﬁﬁﬁﬁﬁhﬁh#ﬁhﬁ
I OGO Moo OO 0000000000000 ROC0ODO00O0000
1 NN ONNMNNHEONNMmaMEOm M amomnoeameaomm,m ™
CCGCCCCCGCCCCCCCCCCﬂCCCCCCCCCCCCCCC

OHMMEMEOMMOMMME T F T T

 NUMERICAL INDEX

MMM oo
LODOLDLLOD

PART
NO.

-~
o
3 NMMEEOMEOEOEOmee Moo mom
o LLLULULLDLDDODODLDLOUDOLLO

a

00 M~ o 0O W O U O ~ < ~ P~ @O P~ P ey [Ta = o TN O T ] O U O b O B I~ on T O

REF.
NO

o ’

73353957733759357?7953799777937?77355333333333333773?737777113193779
33333333333333333333333333333333333331333333333333333333333443&33333

PAGE
NO

L]
o

78688847903255685040126846210OV?O&GA

MNOMUOAONOARN SO AAINOOANDADANDODOFTDOoOMm

AN OONM GO ONNEGOCINNDON AMNANORER DT —TOmONOINOROAONMDNDCITVOdFINOCOONMOOO T

CONOWHMNEMNON A A A AN NANND HOHODONMNO RO mNENENO AANNNNANAMOMTFTOONS S INNINmINc o5
OO WDWO O AN NNNNNONNNONOOOORSSEOOOAO M PP PP P S P DN SN N O 5 DB P PP

2222222222222222222222333455555555555555555777777777890&99

NNo
(R R R o R e e R e o e e R R R R R I R T I e Al B I o I R I I R A R
MMM OO OMMMAMEONEMAMMAMMAMMOOMOEIOMIOMONMULUOUDULLUICLLLDU0LDLDTLDUDLLUDLLLDULLUY

-



w0 ™~ (=Nl - -
et v P e e L o e

REF.
NO.

N e~ Ovovin LY vy - -

NO.

PAGE

+

Oh P00 O MmN U o

T ONO A N : mﬂf

O MmN o '
ol o ,

RN - - S

CEI DS B B B N 09 0 0 el

OODOONIMN
ot

" NuMEchL INDEX

PART,
NO:

oo i .
oOMIoINRMOO FNoOmMm DOFNO HONWOOANDANm SO [=YT-1 . ¥ OrHAOT om0 o, (=2
DO D OO A FIN WO O AN A AN F D AA— A NNNOOO—ANNTNN B SN AN OO AN T T

* W

i

REF.
NO

. - - 4
33,35555557.77777..7.7_!9999991111111111111333555555555711533197.99971975_....5
1.1.1.111111111111.1111111112227_222222»_1_.22222222222222233 HHNMMO MM FOOMmnm

inda®

PAGE
NG

NG TN O
- oM ROt

0123-.456_....890123.4567.a90123..4567.390123..4567890123“557396788053 - —NQ
3333333333#444&44&44.555555555565555666667??77??7?7.&46649 o~

:4:4:4.4.4:4-4:4-4.0-4:4:4:4.4.44-“4.4-4..4:4.4:4.&.;4.a..a..h»-u.-“.u..4.4;4.4:4:4.45.-4:4:4:4-4.&.:444555567_ | T T Y N A N N Y I
55555555555555555555.55555555555555555555_.3555555555555555119968837222
333333333333333333333333333333333333333333333333333333331&.2233367838
GCCCCCCCCCCCCCCCCCCCCCCCCCCCC'CCCCCCCCCCCCGCGCCCCCCCCcccconvllllllllll

PART
NO.

AR @OmmIn ~ NN PN UTO Y Mt N s WD O N O P OFNWHNDANMSF N CNM OO F.0
MO Ot A OO AMMINONONNFIN S A A NN N N N R R R e R N N N N N R I N T Ry ]

.

3333.3335555557771551555577791111111111.,11111313333 33333.3333333333333
22222222221_222222 — v rd vt e o ] e o ] o o ) e e 111111111111111111@

FAGE
NO

NO.

AEOOMEMEAaMEEaOMmMonMoOEnoeamnm
CCCCCCCCCCCGCCCCCCCCCCC

PART

€35
c35

w0 ) 1 n N o
MINRQOOMOUOARAHOEN NOOWERANINNO~NG OCMOWOINURUIDOTNMPOOAT IO M O 9 ~wW -t
NN A AN AN MO -FINNT NSNS OODONMO et A N NOM AN NNNAOMN TN NN N0 - T

§ .

REF.
NO

P

1111111151151333.331.3533333555555577../7?.7.31_!.7.7.999999999999.991139333333
IR R R Ee R R R R K R R R R R R Rl K] 1..11111111111&._11_111121.11111111111111112.22 NN NN

PAGE
NO.

et

PNt MMM ROROSONM MM SO MmN ORI ON S TN DO AN =0 M3 OO
WARRAMNOOONRAOONOMNMMM G T T TG TS F TNV ONMNDIOOODOOOMNOOOOCOOOm==SNMMMMMONm
" vl e v el et g ] gt ] el el A O NN NN NN SN NN SNNONONSONNSSNENNNSNNNNNNNOOOOOOOMnEmOMmOmnNdmemen
W Y IO 0 1O T U I W I WD 0 DD 00 N DD 1D W LD L0 00 D 0 U0 0 WD Y L 10 W WD 0 10 WD WA E 00D R IO U D WO LY U U D U WD WD D D 0 00 U0 LD WD LN LD RN
OO EOEOEIEONOMNOOOMNNMENMOTMEMOMMNEOOMNMNNONNEMNEMAMOMEaOOONOnDNEOMOMOONMEaNnMaeMena;nom
CLODLLVLLULRILLLLLLLLLOLLLIDLULLDLULLLDDLDLDODLDVDLUDOLLLDLLLLLDDDODLDLULLDLL

NUMERICAL INDEX

-

PART
NO

, ' .
) U O OrDOANOTNFRODONION—=OMNTONRO=MFTINOMRM-FNORO0O W™

OrNFOONI SO mm
N M S D D A A0 vt U el vl el et O O F N 0 F T A S S ST 0 D DN U 0 U D A0 W DO O P I P

2]
FFFeFFdENFF OO D

REF.
No

s
!

R . - ' . .
EEaNTo BT o WT N ol o SNETLIT o0 0 N ) N S S e e A S R AR R N R e W R N W N N W W W W W W W N W W e e W e W e R e e e R e e AR R e
R ] - -t — h

PAGE
NO

% .
DN OO ANMNMIN OO CNMT I I T TNON DA NN M IINONOOROANMIRDNC M-I IO
N OOOOOO A A A A A NN ARANNONNNNNNNOOEOOM AT 3 S 33 T 2NN NN OO0 O WO
OO0 ™Mrir"d—A A A A At A A A A A A A A A A A A A A A A A A Al A et v e o v o o ) r sl el e v e e e e ] ]
CCCCCGCCCCCCCCCCCCGCCCCCCGCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

PART
NO.




